EPA-660,/2-74-075
DECEMBER 1974

Environmental Protection Technology Series

Wastewater Characterization for the
Specialty Food Industry

National Environmental Research Center
Office of Research and Development
U.S. Environmental Protection Agency

Corvallis, Oregon 97330



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development,

U.S. Environmental Protection Agency, have been grouped into
five series. These five broad categories were established to
facilitate further development and application of environmental
technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in
related fields. The five series are:
[...]
scope of the project, a brief description of study team ob-
servations is provided.

Of the 26 plants investigated, 6 provided the equivalent of
secondary treatment using biological systems in conjunction
with other unit processes. The most extensive treatment
facility observed is described in the case study for plant
A (See appendix) and is reported to achieve in excess of 99
percent BOD reduction on raw waste with average BOD levels
of 4,000 mg/l. The treatment facility has a design capacity
of 350,000 gpd and is estimated by the owner to have a re-
placement value of approximately 3 million dollars. Other
excellent secondary and tertiary treatment facilities were
observed at Plants F, T and N. Plant D utilizes a land
disposal system which has successfully operated for over 20
years.

Twenty-one of the 26 plants investigated discharged into
municipal systems. Plants O and H provide activated sludge
pre-treatment in order to reduce BOD levels 90 percent or
more prior to discharge into the municipal sewer. Each is

a large plant located in a small community. Plant V pro-
vides only screening on its' waste, but is reported to have
a long term arrangement with the small community where it

is located whereby the company pays approximately 85 percent
of all capital and operating costs for municipal sewage
treatment facilities.

Of the other 18 plants investigated, 4 provided no pre-
treatment, 2 provided grease traps only, and the remainder
provided various degrees of screening, settling, or flota-
tion prior to discharge to sewers. Several clarification
operations utilizea chemical treatment for pH adjustment and
to promote coagulation.

Table 24 summarizes the treatment at each plant investiga-
ted. There is no corrolation between category and degree
or type of treatment.

39



Table 24.

SPECIALTY FOOD PLANT

WASTEWATER TREATMENT OPERATIONS

Treatment

Plants utilizing

None

Collection baskets in
drains (only)

Grease trap (only)

Screening

Settling

Coagulation
Trickling filtration
Activated sludge

. Conventional

. Extended aeration
Lagooning

. Anaerobic

. Aerobic

. Aerated
Dissolved air flotation
Chlorination ‘

Sand filtration

Land disposal
(partial or total)

J, R, U, ¥

E

F, K

A, C, M, N, P, Q,
s, T, V, W, Z

A, B, C, D, F, G,
H, I' Ll NI TI
B’ N, W

A, N

A, H

F, N, P
A, B, F, N, W

A, F, N, P

40



PLANT DISTRIBUTION

Table 25 on the following pages lists the number of special-
ty food plants in each state by category. The table was
compiled by the AFFI staff, using the best industry direc-
tory information available. (1,2,3) A total of 2,321
specialty food plants are shown, with the largest number

in the states of California, New York, Illinois and Pennsyl-
vania. Meat specialties and breaded frozen products

have the largest number of individual plants among the
categories.

(1) American Frozen Food Institute Membership Directory -
1974 Edition.

(2) The Directory of the Canning, Freezing, Preserving
Industries, 1970-1971, Published by Edward E. Judge &
Sons.

(3)Quick Frozen Foods, 1972 Directory of Frozen Food
Processors, Published by Conover-Mast Publications,
Division of Cohners Publishing Co., Inc.

41



44

Table 25. DISTRIBUTION OF SPECIALTY
FOOD PLANTS BY CATEGORY AND STATE

) State
Categories AT, A7 AK AR CA CO CT DE FL GA
1. Prepared 1 1 3 25 2 4 1 4 2
dinners
2. Frozen bakery 4 3 29 2 5 1 5 3
products
3. Dressings, sauces 1 2 2 21 2 1 1 4 1
& spreads
4. Meat 12 3 10 42 5 8 1 13 15
specialties
5. Soups and o 1 15 2 6 1
baby foods
6. Tomato-cheese- 1 3 15 1 1 1 1 2
starch comb.
7. Sauced 1 2 43 2 3 5 2
vegetables
8. Sweet syrups, 14 3
jams & jellies
9. Chinese & Mexi- 1 3 20 1 3 2 4 4
can foods
10. Breaded frozen 7 1 18 4 48 1 2 4 40 6
products
TOTAL 22 9 22 31 272 16 26 14 82 39




Table 25 (continued).

DISTRIBUTION OF SPECIALTY
FOOD PLANTS BY CATEGORY AND STATL

Categories

A

MI

NE

NJ

£V

1. Prepared

dinners

Frozen bakery
products

Dressings, sauces
& spreads

Meat
specialties

Soups and
baby foods

Tomato-cheese-~
starch comb.

Sauced
vegetables

Sweet syrups,
jams & jellies

Chinese & Mexi-
can foods

Breaded frozen
products

TOTAL

6

11

84

3

14

14

11

62

10

42

14

13

10

19

co

18

13

107




v

Table 25 (continued).

DISTRIBUTION OF SPECIALTY
FOOD PLANTS BY CATEGORY AND STATE

State
Categories NM NY NC ND OH OK OR PA RI sC

l. Prepared 26 2 8 3 8 1 1
dinners

2. Frozen bakery 25 4 1 13 4 8 12 1
products

3. Dressings, sauces 19 1 9 5 1 13 2 1
& spreads

4, Meat 40 4 2 27 9 4 33 3 2
specialties

5. Soups and 14 1 10 11 1 2
baby foods _

6. Tomato - cheese- 11 1 1 2 2 1
starch comb.

7. Sauced ' 12 1 5 1 30 14 1
vegetables

8. Sweet syrups, 7 1 2 4 2 9
jams & jellies

9. Chinese & Mexi- 1 22 2 9 4 4 11 1 1
can foods

10. Breaded frozen 43 7 1 1 11 20 6 2
products

TOTAL 1 219 24 4 85 27 65 133 15 11




Sy

Table

25 (continued). DISTRIBUTION OF SPECIALTY
FOOD PLANTS BY CATEGORY AND STATE

State
Categories HI ID IL IN IA KS Ky LA ME MD
1. Prepared 1 1 28 4 4 2 1 2 2 6
dinners
2. Frozen bakery 1 3 25 5 3 2 3 7
products
3. Dressings, sauces 13 5 2 1 2 6 10
& spreads
4. Meat 3 33 10 11 2 2 4 3 9
specialties
5. Soups and 1 9 3 3 3 2 8
baby foods
6. Tomato - cheese- 1 5 2 1 5
starch comb.
7. Sauced 1 9 7 4 1 2 1 5
vegetables
8. Sweet syrups, 2 1 4 1 1 2 3 4
jams & jellies
9. Chinese & Mexi- 1 1 29 4 3 6
can foods
10. Breaded frozen 11 24 3 1 2 26 6 28
products
TOTAL 7 30 177 41 21 6 13 52 17 88




34

Table 25 (continued).

DISTRIBUTION OF SPECIALTY
FOOD PLANTS BY CATEGORY AND STATE

State
Categories SD TN TX uT VT VA WA wWv WI Wy Total
1. Prepared 5 6 1 4 5 4 211
dinners
2. Frozen bakery 6 7 2 1 4 6 4 253
products
3. Dressings, sauces 2 12 2 1 4 6 184
& spreads
4. Meat 1 6 15 3 7 6 14 441
specialties
5. Soups and 2 3 1 3 2 124
baby foods
6. Tomato - cheese- 12 1 2 1 89
starch comb.
7. Sauced 5. 5 1 1 1 36 7 230
vegetables
8. Sweet syrups, 2 2 4 4 82
jams & jellies
9. Chinese & Mexi- 4 6 1 1 2 4 1 202
can foods
10. Breaded frozen 5 20 1 20 35 17 505
products
TOTAL 1 49 77 10 5 45 100 59 2,321




Plant

Plant
Plant
Plant
Plant
Plant
-Plant
Plant
Plant

Plant

Plant
Plant
Plant
Plant

Plant

Plant

Plant

Plant

< B > B ]

=

o =z g ¢

SECTION VII

APPENDICES

APPENDIX A

FIELD INVESTIGATION REPORTS

Prepared Dinners and Bakery Desserts, Cate-

gory 1

Prepared Dinners,
Prepared Dinners,
Prepared Dinners,
Prepared Dinners,

Prepared Dinners,

Frozen Bakery Products, Category 2
Frozen Bakery Products,
Salad Dressings and 0il, Category 3

Dressings, Sauces and Pie Fillings, Cate-

gory 3

Meat Specialties, Category 4

Canned Meat Specialties, Category 4
Baby Foods, Category 5

Canned Soups, Category 5

Tomato-Cheese~Starch Combinations,

gory 6

Tomato-Cheese-Starch Combinations,

gory 6

Tomato-Cheese-Starch Combinations,

gory 6

Tomato-Cheese-Starch Combinations,

gory 6

Category 1
Cgtegory 1
Category 1
Vegetables,

Category 1

47

Category 2

Category 1

Cate-

Cate-

Cate-

Cate~

Page

49
54
59
62
65
68
71
74

76

79
83
86
89

92

95

98

100

102



Plant
Plant
Plant
Plant
Plant
Plant
Plant

Plant

K oM s < G B!

5]

Sauced Vegetables, Category 7

Sweet Syrups, Category 8

James and Jellies, Category 8
Chinese Foods, Category 9

Chinese Foods, Category 9

Mexican Foods, Category 9

Breaded Frozen Products, Category 10

Breaded Fish and Shellfish, Category 10

48

Page
105
109
113
116
119
122
126

129



PREPARED DINNERS

. Plant Code: A

. Location: East

. Category: 1

. Products: Prepared dinners, meat entrees,bakery desserts

Dinners: beef, meat loaf, salisbury steak, ham, spa-
ghetti and meatballs, franks and beans, macaroni and
beef, macaroni and cheese, beef enchaladas, chicken,
turkey, fish, shrimp, tuna.

Pot Pies: beef, chicken, turkey, tuna.

Bakery Products: pies, cakes, toppings, pastries.

. Significant fngredients (used during sampling period)

Processed at Plant Pre-Processed Elsewhere

Gravies All vegetables
Poultry (cutting, Poultry (initial cleaning and
deboning, frying, slaughtering)
or boiling) Beef Shortening Eggs
Flour Flavorings Fruits
Milk Chocolate Sugar

Sampling Procedure

An automatic sampler was used to collect ten 24-hour time
interval composite samples of the raw plant wastewater.

The samples were taken just downstream from the 20 mesh
screening operation.

. Wastewater Characteristics

Combined Process and Clean-Up Wastewater
(24 Hour Composites)*

Total Grease
COD BOD Ss VSS P TKN| & Oil
Avg. Conc. .
(mg/1) 7,900 4,000 3,900 3,800 29 51 5,100
Range of )
Conc. 3,900- 2,000- 1,700- 1,700- 20- 14- 2,200-
(mg/1) 17,000 6,500 8,300 8,300 41 82 9,900

*Ten samples
pH range - 4.7-10.0

49



Productivity Factors

Based upon average daily wastewater volumes, production
data supplied by the plant, and wastewater quality
characteristics from lab analysis, the following produc-
tivity factors were calculated.

PRODUCTIVITY FACTORS
Combined Process and Clean-Up Wastewaters

Average kg/kkg

Constituent Finished Product
COD 69
BOD 35
Ss 34
VSS 33
Total P 0.25
TKN 0.44
Grease & 0il 44 -
Wastewater
Generation 8,700
(1/kXkg finished
product)

1 lb/ton = 0.5 kg/kkg
1l gallon/ton = 4.173 1/kkg

Treatment facilities

Treatment facilities at this specialty food plant are ex-
tensive as shown on Figure A-1l and include the following
operations:

- Rotary screening

- Gravity sedimentation

- Dissolved air flotation

- Anaerobic lagooning

- Biological trickling filtration
- Aeration

- Final clarification

- Chlorination

This unit processes chain is reported to consistently pro-
duce an effluent of less than 20 mg/l BOD starting with

a raw waste of 3,000 to 4,000 mg/l BOD. Grease and oil

is reduced to about 2 mg/l and suspended solids to less
than 40 mg/l. According to the operators, the key treat-
ment units are the anaerobic lagoons which stabilize the
waste and equalize the flow into the trickling filters.

50



A tabulation of reported unit reductions of screened
wastes in BOD, G&0, and SS follows:

Percent Reduction

BOD G&O SS

Sedimentation 40 80 73
Flotation 15 14 16
Anaerobic lagoon 4 6 7
Trickling filter 15 - (3)
Activated sludge 26 - 6
Total 100 100 99

This treatment facility evolved over a ten year period
and is not suggested as an optimum design for a new
facility. The final effluent is discharged to a small
creek and is the only water source into the creek most
of the year.

Design data for the waste treatment plant shown in Figure
A-1is as follows:

Design Flow: Approximately 0.5 MGD.

Screens: Two 20 mesh Sweco screens remove approximately
1,000 1lbs/day of screened solids which are disposed to
landfills.

Sedimentation Tanks: Two rectangular clarifiers, 10 ft x
125 ft x 10 ft, 187,000 gal. capacity.

Dissolved Air Flotation Tanks: Two rectangular tanks,
200 sq ft surface area each.

Anaerobic Lagoons: Three lagoons, 1.93 million gal. capa-
city each, with approximately 100 percent recirculation
from final lagoon to first lagoon.

Trickling Filters: 5,500 cu ft plastic media and 11,000
cu ft rock media in series.

Activated Sludge Aeration Tanks: Four rectangular tanks,
each 141,000 gal capacity, with mechanical aerators.

Final clarifiers: Two circular clarifiers with 962 sq ft
and 1,590 sqg ft surface area respectively. -Activated
sludge recirculation rate is approximately 50 percent.

51



Primary Sludge and Waste Activated Sludge is centrifuged,
thickened and disposed to landfill. Approximately
4,500 lbs per day of grease is recovered and sold for
2-1/2 ¢&/1b.

Chlorine Contact Tank: Provides 0.5 hours contact time.

52



€S

RAV]
PLANT

LBFFLULENT

y
SCREENING

ANAEROBIC LAGOONS

.|

_\—J
p
/
] ‘/
} —-—./I

SEDIMENTATION

DISSOLVED
» ATR FLOTATION

S
CENTRIFUGE

SLUDGE THICKENER

TRICKLING FILTERS

ACTIVATED SLUDGE
FIGURE A-1

PLANT A
WASTEWATER TREATMENT FACILITY

CHLORINATION
V
FINAL
EFFLUENT
L
CLARIFIERS



PREPARED DINNERS

Plant Code: B

Location: West

Category: 1

Products: Prepared dinners and pot pies

Entrees: sliced turkey, fried chicken, meat loaf, roast
beef, beef enchiladas, cheese enchiladas.
Other Ingredients: potatoes, rice, corn, peas, beans.

Significant Ingredients (used during sampling period)

Processed at Plant Pre-Processed Elsewhere
Gravies All vegetables
Beans Poultry (initial slaughtering
Turkey (deboned, and cleaning)

cooked, sliced) Beef Olives
Chicken (cut, Rice Flour

fried or deboned, Cheese Milk

boiled)

A simplified schematic diagram of plant operations is
shown in Figure A-2.

Sampling Procedure

An automatic sampler was used to collect two time inter-
val composite samples per day of the raw waste at the
inlet to the pre-treatment flotation tank. Five samples
of the basic production operation (6:30 a.m.-4:30 p.m.),
and five samples of the general cleanup and ingredient
preparation activities (4:30 p.m.-6:30 a.m.) were taken.

Wastewater Characteristics

54



PREPARATION ASSEMBLY

FOwL CUTTING BONING |——] COOKINGf—~—
TURKEY
(processed elsewhere { COOKING |————-| BONING |—-—| SLICING
and frozen)
NOTE
HEAVY ARROW
ke COOKING BONING |——— SLICING_ P ESGNATES. MAJOR
LIQUID WASTE
sed elsewhe! I__°-l - FRYIN
(E;r?ge?rozen) iy Al FLOURED [——] FRYING | GENERATION
MEAT
MEATLOAF
VEAL BROILING
(patties pre)pured
elsewhere

BEEF SLICED

(prepared elsewhere

and rolled)
GRAVIES flour  milk

&Qfgﬁir{;ige from { * ['mixeo {comsinED
VEGETABLES

(processed elsewhere

and frozen) CLUSTER BREAKUP

POTATOES

{(comBINED

{processed elsewhers) —

MEXICAN : ‘

DRIED BEANS ] WASHING |——]COOKING }——] MASHING }——

, CORN
{dehusked decobbed CUTTING

elsewhere) COOKING }-—JGRINDING N0 |—~—(comBINING)}~{cooKING |~

TORTILLA

\ / |
prepared cheese — SAUCING ‘
prepared beef
RICE COOKING

olives

oves o~ { COMBINED
PLANT  CLEAN-UP
.
FIGURE A-2
PLANT B |

PREPARED DINNER PLANT
SIMPLIFIED PROCESS FLOW DIAGRAM

L
U



Production Shift Wastewater*

(6:30 a.m. - 4:30 p.m.)
Total Grease
COD BOD SS VSS P TKN & 0il
Avg. Conc.
(mg/1) 12,000 4,800 2,700 2,700 16 44 7,800
Range of
Conc. 6,400- 3,200- 1,800- 1,800- 10- 1.9- 5,600-
(mg/1) 20,000 8,600 3,400 3,400 30 62 10,000
*Five samples
pH range - 5.2-6.1
Clean-Up and Gravy Preparation
Shift Wastewater¥*
(4:30 p.m. - 6:30 a.m.)
| Total
COD BOD pH Ss VSS P TKN
Avg. Conc.
(mg/1) 3,100 1,500 1,100 1,100 39 27
Range of
Conc. 1,800- 570- 6.3- 630- 620- 28- 21-
(mg/1) 6,800 3,000 6.8 2,200 2,200 45

60

*Five samples

. Productivity Factors

Based upon wastewater volumes and production figures pro-
vided during the 10 sampling periods, productivity fac-

tors were calculated for (1) the total 24 hours,

(2) the

production shift, and (3) the clean-up and gravy prepara-
tion shift. The results are shown on the following three

tables.

56



PRODUCTIVITY FACTORS
Combined Process and Clean-Up Wastewaters

Average kg/kkg Range kg/kkg
Constituent finished product finished product
COD 42 25-82
BOD 18 10-39
SSs 11 7.0-17
VSS 11 6.9-17
Total P 0.18 0.16-0.24
TKN 0.25 0.08-0.30
Grease & 0Oil* 21 14-29
Wastewater
Generation 6,200 6,100-6,400
(1/kkg finished
product)

*Data available for production shift only.

PRODUCTIVITY FACTORS
Production Shift Wastewater
(6:30 a.m. - 4:30 p.m.)

Average kg/kkg Range kg/kkg
Constituent finished product* finished product*
COD 45 22-83
BOD 27 11-51
SS 10 6.6-14
VSS 10 6.6-14
Total P 0.060 0.042-0.12
TKN 0.16 0-0.21
Grease & 0Oil 31 20-42
Wwastewater
Generation’ 3,600 3,500-4,200
(1/kkg finished *
product)

*Average during designated time period.

57



PRODUCTIVITY FACTORS

Clean-Up and Gravy Preparation Wastewater
(4:30 p.m. - 6:30 a.m.)

Average kg/kkg Range kg/kkg
Constituent finished product* finished product*
COD 37 26-78
BOD 18 7.1-34
SS 13 7.9-25
VSsS 12 7.7-25
Total P 0.46 0.35-0.69
TKN 0.32 0.26-0.51
Wastewater
Generation 12,000 11,000-13,000
(1/kkg finished
product)

* Average during designated time period.

1 1b/ton = 0.5 k/kkg
1l gallon/ton = 4.173 1/kkg

Approximately 70 percent of the plant production occurs
during what is called the "Production Shift," while 30
percent occurs during the "Clean-Up Shift." The tables
show that the general clean-up period at this plant